1E34FGA /3 F
1E34FGA GASOLINE ENGINE EXPLOSIVE PICTURE

53 52




PP126

Item Part No. Part Name Qty
1 03010110007 SCREW M5X12 1
2 70030030515 COVER 1
3 03020020055 SCREW ASSY M4X12 1
4 03010010062 SCREW  M5X20 4
5 70070130032 GASKET, cylinder 1
6 03130010013 PLUG 1
7 02070010032 GASKET, cylinder 1
8 02020020003 RING, piston 2
9 02010020005 PISTON 1
10 02020150002 STOP RING 2
11 02020010004 PIN, piston 1
12 02020030017 PISTON PIN CIRCLET 2
13 03090020018 NEEDLE, bearing 1
14 02020120023 CRANKSHAFT COMP. 1
15 03090010028 BALL-BEARING 2
16 03100010009 OTL SEAL 2
17 03060010002 PIN B3X10 4
18 70070050038 REAR HALF CRANKCASE 1
19 02050100015 STARTER PULLEY ASSY 1
20 02050070009 STARTER 1
21 03020020029 SCREW ASSY M4X16 5
22 03070010001 KEY 1
23 02070010119 GASKET, crankcase 1
24 70070050039 FRONT HALF CRANKCASE 1
25 03010010058 SCREW M5X25 4
26 02050030018 MAGNETO ROTOR 1
27 03030020003 NUT M8X1 1
28 03040050052 WASHER 6X15X1. 2 2
29 02050160002 CLUTCH ASSY 1
30 03040050042 WASHER 2
31 02020130001 CLUTCH STEP SCREW 2
32 80010020078 FAN COVER 1
33 070030030164 GUIDE PLATE 1
34 03040010008 WASHER 4 2
35 02070010048 Space, housing 2
36 02050030124 MAGNETO ROTOR 1
37 03020020054 SCREW M4X20 2
38 02050050213 STOP CORD COMP. 1
39 02080020012 Retaining Sleeve 1
40 02070010162 GASKET, muffler 1
41 02050010015 MUFFLER 1
42 03040020020 WASHER 5 2
43 03050010015 WASHER 5 2
44 03010010051 SCREW  M5X55 2
45 02070010019 WASHER, cylinder side 1
46 70030020016 INLET MANTFOLD 1

Ed

1

I

2

1t
PaS

2

N




47 03020020012 SCREW ASSY M5X20

48 02070010071 GASKET, carburetor side
49 02050020101 CARBURETOR

50 70080120007 CLEANER OUTSIDE COIVER
51 03020010012 SCREW MbX16 GB9074. 3
52 02020160564 Bracket, fuel tank

53 03020020053 SCREW M5X12

54 03020020044 SCREW ASSY M5X55

55 02090010011 FILTER

56 70030040123 CLEANER OUTSIDE COIVER
57 02110030079 Knob

58 02110020026 FUEL TANK CAP ASSY

59

INLET FUEL PIPE

60 OUTLET FUEL PIPE

61 02050120002 CLEANER

62 70050030094 FUEL TANK

63 03040050022 WASHER 5
F2ooL, 2




FIG. 2: GZJ260AE Efi4EANLE
FIG.2: GZJ260AE POLE CHAIN SAW




PP126
No. ERP No. Qty.
2-1 61270020107 Clutch Case Assy 1
2-2 02020050036 Cluteh Drum 1
2-3 03120020004 Retainer Ring 1
2-4 03090010012 Bearing 1
2-5 03120010005 Retainer Ring 8
2-6 80010060017 Clutch Case 1
2-7 02080020106 Antivibration Rubber 1
2-8 03120020010 Retainer Ring 1
2-9 80010060016 Pipe Joint 1
2-10 03020020025 Screw 1
2-11 03010010059 Screw 4
2-12 03010010021 Screw 1
2-13 03050010014 S. Washer 8
2-14 61270010147 Pipe Assy 1
2-15 80010060020 Pipe Connector 1
2-16 80010060021 Joint Cap 1
2-17 03040020015 Nut 4
2-18 03050010012 Nut 4
2-19 03010010018 Screw 4
2-20 03090010014 Bearing 1
2-21 03120020001 Retainer Ring 1
2-22 02050080037 Short soft shaft 1
2-23 02020090119 Spline tube 1
2-24 02020110117 Spring 9
2-25 03090010044 Bearing 12
2-26 02010010178 Connecting Shaft )
2-27 02080020109 Bushing 9
2-28 02010010147 Drive Shaft 1
2—29 02010010145 Pipe 1
2-30 61270010151 Cormecting Tube Assy 1
2-31 70030180404 Bearing Bush 1
2-32 02080020105 Rubber Plug 4
2-33 02020160538 Connecting Shaft 1
2-34 04100000929 Rivet 9
2-35 04100000938 Rivet 1
2-36 02010010146 Connecting Tube 1
2-37 70070110038 Spline joint 1
2-38 61270120009 Holder Assy 1
2-39 03010010065 Screw 5
2-40 70030180405 Top Holder 1
2-41 70030180406 Lower Holder 1
2-42 03030060007 Lock Nut 10
2-43 03010020025 Screw 1
2-44 70030180407 Clamping Screw 1
2-45 03030060002 Lock Nut 1
2-46 61270030069 Saw Chain Assy 1
2-47 02020160606 Side key 1
2-48 03010010057 Retainer Ring 1
2-49 03120010002 Retainer Ring 9




<O

02020040054

2-50 03090010020 Bearing 3
2-51 02020090120 Pinion 1
2-52 80010040040 Gear Case 1
2-53 80010060022 Cover for Gear Case 1
2-54 03010010057 Screw 5
2-hHbH 03010010061 Screw 4
2-56 02020090109 Gear Shaft 1
2-57 80010040039 Plate for Gear Case 1
2-hH8 02050130005 0il Pump 1
2-59 03010060055 Screw 2
2-60 02020090108 Turbine 1
2-61 02050110021 Washer for Sprocket 2
2-62 02050110020 Sprocket 1
2-63 03010030009 Screw 1
2-64 70030030460 Gear Case Board 1
2-6bH 02030030014 Insert 2
2-66 03030050002 Lock Nut 2
2-67 02080030033 Gasket 1
2-68 02050110026 Saw Chain 1
2-69 02050110027 Guide Bar 1
2-70 02110030192 Guide Bar Cover 1
2-71 02080030031 Rubber Plug 1
2-72 03010060050 Adjusting Screw 1
2-73 03030070063 Adjusting Nut 1
2-74 03010010034 Screw 2
2-7H 70030060132 0il Tank Cap 1
2-76 02070020057 Gasket for oil tank cap 1
2-77 70050030103 0il Tank 1
2-78 03020020052 Screw 2
2-79 02080040010 Check Valve 1
2-80 | 0 T——— _ |o0il Tube 1
2-81 02020090110 Gear 1
2-82 03090010028 Bearing 1
2-83 612700400567 Control Box Assy 1
2—-84 70030070334 Right Control Box 1
2-85 70030070335 Lock Lever 1
2—-86 02020110108 Lock Spring 1
2-87 70030070336 Control Lever 1
2—-88 02020110109 Spring 1
2-89 70030070333 Left Control Box 1
2-90 03040020019 Washer 2
2-91 03010010030 Screw 2
2-92 03010040038 Tapping Screw 1
2-93 03010040038 Stop Button 1
2-94 Wave Pipe 1
2-95 02050050246 Stop Line 1
2-96 02050040152 Throttle Cable 1
2-97 03030010004 Nut 2
2-98 Loop Assy 1
2-9 1

Lifting Loop




